SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 25/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum “;j’l ctrum
RefLevel 30,00 dam  Offset 14.50 d@ Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 SEL Count 100,100
@1 AvaPur
Liinit (heck PAl
Line _fiPURIOUS |INE_ABS 5 LINE_ABS_ PARS
20 dEr
|
10 d8 10°d8m | ‘
0 dBm O b l‘ ¢
|
i )
-10 dEm T
T -20 dem ,"
\ A\
-0 g b -30 7 1
40) dBry "'I“ 40 dim / rh“\u T
Rediiiom T . ‘J\‘ 1 ‘\,1 T "
_ e I . bl [
50 dEm - e e 50 gEm,
-60 dem -60 dBrr
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
fSpurious Emissions Spurious Emissions
Rangelow | Reangelp | RBW | Frequency | _Powerabs | ALimit | __Rengelow | Rengellp | REW | Fraquency | Ppowerabs | Alimit |
1.840 GHz 1.849 GHz | 1.000 MHz 1.84889 GHz -37.40 dBm | -24.40 db H 1.915 GHz | 100.000 kHz | 101414 GHz | 18.71 dém | -10.29 d
1.849 GHz 1.850 GHz | 150,008 kHz 184999 GHz -31,53 dam | -16.53 db 1.916 GHz | 150,000 kHz B,24 dBm | -15.24 dB
1.850 GHz 1.865 GHz 100,000 kHz 185085 GHz 12,79 dam -10.21 db 1.925 Ghz 1.000 MHz 191613 GHz2 45 dBm -20.45 d8
—
i ) ™)
rEE anie qesgt. v yese
ctrum "r?l Spectrum ':E"‘}
RefLevel 30,00 dam  Offset 14.50 d@ Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 SEL Count 100,100
@1 AvaPur AvaFwr
Liinit (heck PAl
Line _fiPURIOUS |INE_ABS Line _ 5 LINE_ABS_ PARS
20 dEr 20 dBm
10 d8 10°d8m
0 dBm o 2. \ 0 i
| ru[ dBrm WI‘
-20 dém : -20 dem
\ / \
4 W
-30 dBm e e ffu N ]
~40) dErmy -4 dBm ~
-50 dEm <50 dBmy
-60 dBm -60 dim
Start 1.84 GHz 3003 pts Siop 1.865 GHz Start 1.9 GHz 6003 pts Stap 1.925 GHz
fSpurious Emissions Spurious Emissions
Rangelow | Reangelp | RBW | Frequency | PoweraAbs | Alimit | Rangelow | ResngeUp | REW | Fraquency | Ppowerabs | Alimit |
1.840 GHz 1.849 GHz | 1.000 MHz 1.84820 GHz 7.19 dem | -14.19 db H 1.915 GHz | 100.000 kHz | 1.90500 GHz 0,51 dBm |
1.849 GHz 1.850 GHz | 150,008 kHz 184995 GHz - 1.916 GHz | 150,000 kHz 191505 G 1 dBem |
1.850 GHz 1.865 GHz 100,000 kHz 186131 GHz 1.925 Ghz 1.000 MHz 191621 GHz2 27,01 dBm

i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number 1 A499 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

| trum
Ref Level 30,00 dBm  Offset 14.50 de Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 5GL Count 100,11
81 AvaPur
Limit ¢heck ¢
Line _SPURIOUS |LINE_ABS_ ;
20 di
i
10 o 10 dem .
| |
0 dBm: T } R —
al 0dbm
. |
-20 dem i § -20 dem
[
-3 deim f i (‘I -30 i i
" JM 1 JI i st “ I
40 dBrm 40 i ¥
st feiissthadralonst? ol W L -
50 dem e - — 50 dEm AV
-60 dem -60 dBrr
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
fSpurious Emissions Spurious Emissions
| Rengeup | RBW | Frequency | Power Abs Alimit | Rangelow | ResngeUp | REW | Frequency | Ppowerabs | Alimit |
Hz 1.849 GHz | 1.000 MHz 1.84800 GHz & -19.46 db Hz 1.915 GHz |
1.850GHz | 200,000 kHz 184899 GHz -15.54 db 1.916 GHz |
1.670 GHz 100,600 kHz 185111 GHz -10.87 db 1.925 GHz
—
L

Lowest Band Edge / Full RB

trum e trum “é'"‘}
RefLevel 30,00 dam  Offset 14.50 d@ Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dg Mode Auto Sweep
SGL Count 100/100 SEL Count 100,100
@1 AvaPur
Liinit (heck [ 5
Line _fiPURIOUS |INE_ABS f Line _§iF NE_ABS | ;
20 dEr 20 dBm
10 d8 10°d8m
0'dpm P B e e v = O g e
/ i \
- l 10y By
i I 2 a8 .\
3 dEr ‘; Ul 3 i e e TN
r— 7 1 ot
poet \ M,
40 dBm ~40 dam; ~
-50 dEm <50 dBmy
-60 dBm -60 dim
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stap 1.925 GHz
fSpurious Emissions Spurious Emissions
Rangelow | Rengelp | REBW. | Frequency | Power Abs Alimit | Rangelow | Rangelp | REBW | Frequency | Powerabs | ALimit |
1.840 GHz 1.849 GHz | 1.000 MHz 1.84820 G - 1.895 GHz 1.915 GHz | 1.90170 G -0.98 dém | -30.99 d
1.849 GHz 1.850GHz | 200,008 kHz 19156 1.916 GHz | 191501 G -15.05 dB
1.850 GHz 1670 GHz 100,600 kHz 1.916 GHz | 1.925 Ghz 1.000 MHz 191645 GHz2 -14.19 d
—
)i N ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A500 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dg

Mode suto Sweep

@1 AvgPwr
Limit ¢heck PABS PARS
Line _$PURIOUS INE_ABS PABS INE_ABS PAS!
20 dBm
A
10 dBm / 10 dBm
0de [] \h o dem |
-10 dém -10 dém f
SPURIOUS LTNE ABS IL 'ﬂ
-20 dem: V\‘k -20 dBm
-30 dBm s 30 dBm—#
y Fl o\
-40 dem ’/‘ N“L-KM }d‘ N
-50 dBm et \
o I . —=T" 7 . dr
60 dBm 50 gem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraguency | _powerabs | AL
515.000 Mz | 823.000 MHz 100,000 kHz §22,39600 MHz -48.34 dbm -35.34 08 ||| 247.000 MRz 545,000 M ). 500, K0G o5 71 e i T
523.000 MHz | 824,000 MHz 20.000 kkz 523,59950 MHz ~27.39 dém -14.39 d8 949,000 MHz | 850.000 MHz | 20,000 kHz | £849,00749 MHz | 24,68 dBm | -11.68 08
524000 MHz 526,000 MHz 100.000 kHz 824.25674 MHz 20.61dem |____9.39 do 850.000 MHz BEN.000 MH2 100,000 kkz B50,00500 MHz -48.49 dam | -35.49 d8
) J - | )i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 de

Mode 4uto Sweep

@1 AvgPwr
Limit ¢heck PABS L3 ’
Y ; ; ALS ine _§PuURlp INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS P, 20 UEII'\L. 4 3 A
10 dBm . 10 -jBrr‘&"‘
. T3
0 ds / \\ o derr ‘|
-10 d8m - -10 dbm |
SPURIOUS_LINE_ABS \ ! i
-20 dem t -20 dem ‘
] i P ™
-40 dBm ,,/"M ~40 dBm =
E ] Y
50 dam —~ = 50 dim = -
-60 dBm -50 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Range Low Rangeup | RBW | Froquency | Pawerabs | alimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.99600 MHz -32.48 dem -19.48 d& || s47.000 MAz 549,000 MAZ 100,000 FHz 847,81409 MHZ 12.70 dBm 17,3008
823.000 MHz 524.000 MHz 20.000 kHz 823.89760 MHz -32.57 dBm -19.57 dB 540 000 MH= | B50.000 Muz | 20000 k| 249, 03746 Mhz | 30,55 dBm | 1755 4B
824.000 MHz 826.000 MHz 100.000 kHz 824.89411 MHz 12.73 dBm -17.27 dB 850.000 MHz B60.000 MHz 100.000 kHz §50.00500 MHz -31.93 dBm | -18.99 dB
' - —
i I T %

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A501 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dg

Mode suto Sweep

@1 AvgPwr @1 AugPwr
Limit ¢heck PABS PA
Line _$PURIOUS INE_ABS PABS INE_ABS PASS

20 dbm /-\1

\

10 dBm ‘\ 10 darm

ods { \ 0 i -

-10 derm -10 dém J‘

SPURIOUS INE_ABS l‘l\ /

-20 dBm \ -20 dBm of

-30 dBm -30 ﬂmwj

40 dBm J// th W‘lﬁ' \\

s0dem A P

50 dBm p— g 0 dBm —_—

-0 dBm -50 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|l 'Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency |  Pawerabs | aLi
E15.000 MAz 923,000 MHz 100,000 kHz §22,99600 MHz -45.34 dem -32.34 06 ||[T 347.000 Az 3. 100 000, kFz 240, 75355 WHZ 10,45 dim TR
B823.000 MHz 824,000 MHz 20.000 kHz 823.99550 MHz -24.75 dBm -11.75 dB Sdb 000 MHz T 20,000 kHz T 249“][}949 i"\Hz T 3,40 dBm T ~10.40 dB.
824.000 MHz 826,000 MHz 100,000 kHz 82422877 MHz 20.09 dBm -9.91 dB EElj,EI(\'EI MH’E 100,000 kM2 ESJVJ‘BE-HEV Iv;\HE T 92 dB

—
I J - | N

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dB Mode suto Sweep

@1 AvgPwr
Limit ¢heck PABS L3 - ’
y ; ; ABS ine _§PuURlp INE_ABS PAS
20 UIB!I'F“H PURIOUS INE_ABS P, 20 dg’l_‘[j P ad Al
10 dém 10 dary '\
CL- / '\\ 0 der !
|
-10 dBm ' -10 rx;n- 0
SPURIOUS_LINE_ABS J \ {
20 dem - \m 20 fem
-30 dém ,L‘ i L e L_‘L
-40 dem — "L_AA“‘ 40 B ‘%IJ e =
_'_'_,,.// ol
-50 dBm R — = -50 dBm == =
-60 dBm 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||Start 847.0 MHz 3003 pts Stap 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Range Low Rangeup | RBW | Froquency | Pawerabs | alimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -34.38 dBm -21.38 08 ||f 247.000 MHz §40.000 MHz 100,000 kHz 84864735 MHz 11.67 dBm -18.13 d8
£23.000 MHz 824,000 MHz 20.000 kHz 823,90959 MHz -33.25 dém -20.29 dB 340000 MHz | B50.000 MHz | 20000 kHs | 24907745 MH= | 3138 dBrm | 1838 ds
824.000 MHz 826.000 MHz 100.000 kHz 825.06593 MHz 11.64 dBm -16.36 dB 850.000 MHz B60.000 MHz 100.000 kHz 85D, 16484 MHz -32.56 dBm | -19.56 dB
i - = = —
[ L P

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A502 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
)
Spec |
Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14,00 de Made Auto Sweep
Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwe
Limit §heck PA PARE
20 BE‘P\E"‘ FPURIOUS INE_ABS P& I_‘ E_ABS PARS
10 dBm . 10 dm i1
[ il
o -t 0 dem i‘ i
|
|
10 dém | -10 dBm L
SPURIOUE, LINE_ABS {
-20 dam ; -20 dBm ﬁ \
[
\
.30 dam ’,'l “5‘ -30 dBm—{} 7
¥
i VAN
40 dBm f o 40 deim—1f f
M v, ¥ \
& i rgeniniiid | [[F 2yt
50 dBm N — 7 g —w Vl" -
e 50 dém
Start B15.0 Mz 3003 pts Stop 827.0 MHz ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | PowerAbs |  atimit | Rangelow |  Rangeup | REW | Froguency | Pawerabs | AL
LBi0a0 M G23.000 MMz | 100,000 krz ~48.84 dBm -35.64. 08 | 346,000 MRz 9.000 MRz 100,000 krz 548, 76174 MHz 2043 dBm
£23.000 MHz 924,000 MH:z 30.000 kHz ~19.05 dBm 5,05 d8 345,000 MHz | 1 30,600 kiiz | 45 01548 Miz | | e
EoaR s AR e i Bl 100.000 kHz 2627 20.40 dBm -9.60 d8 850.000 MHz 0 MHz 100.000 kHz B50.06494 MHz -41.91 dBm | 91 dg
T -
L _ - 1 [
D 1 ] B B.201% . i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[
Spectrum %
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit ¢heck PAkS E r
20 BE‘P\E"‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n" FPURIO NE_ABS PAS!
10 dBm 3 = e 39_9&7 ——
B / WS e \
\ [
-10 dam " -10 dBm ‘
| sPuRIGUS LINE_ABS |’ i
-20 dam l -20 dBm L
-30 dem -0 dBm -
S T
40 dBm —= o 40 deim e
‘-,—-’_\—”ﬂf -'\\
—_— ’
4 = -50 dem -
ke 50 dém
Start B15.0 M1z 3003 pts Stop 827.0 MHz |||l Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | wowerabs |  Atimit Rangelow |  Rangeup | REW | Froguency | Pawerabs | Alimit
915.000 MHz 923,000 MHz | 100.000 kHz 82286014 MHz -32.68 dém -19.68 dé | [T s4s.000 MAz 549.000 MAz 100,000 kHz 847,06843 MHz 9.53 dBm -20.47 dB
£23.000 MHz 924,000 MH:z 30.000 kHz -27.52 dBm -14,52 dB 49,000 Mz | 850.000 MHz | 30,600 kiiz | 849.00250 Miz | 745 dbm | SRR
627.000 MHz 100.000 kHz 8.85 dam B 850.000 MHz B60.000 MHz 100,000 kHz BED, 11488 MHz -32.61 dBm -19.61 dB
— y —— - —
L J - . { ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A503 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spes

ReflLevel 30.00 dém Offset 14.00dB
Count 100/100

(@1 AvgPwr

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

@1 AvgPwe

Limit fheck PA A
20 DE‘P\E“‘ FPURIOUS INE_ABS P& NE_ABS PASS
il
10 dBm 10 dm i b
ode 0 din |
|
-10 dem -10 dBm J
SPLRIGIIS, LINE_ARS !
-20 dam -20 dBm
/ b I\ ‘H
-30 dam / % -30 dBm 7
'v AN
40 dBm 7 ".“ 40 dBm—{—+ ‘P,’ T
5 /T.u-‘j J‘”","‘I‘lv\.-al... bk .y \IJ )
50 dBm 7] = W bt ([P et —
DL 50 dém
Start B15.0 Mz 3003 pts Stop 827.0 MHz ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Rangelow | Rangeup | RBW | Froquency |  Pawerabs |
815.000 MHz §23.000 MHz | 100.000 kHz I 846.000 MHz | 9.000 MHz | 100,000 kHz | 848,76474 MHz | 19.85 dim |
£23.000 M4z 924,000 MHz 30.000 kMz 840,000 MHz v 30,000 kHz 249,00050 MHz 18,72 dBm |
EoaR s AR e i Bl 100.000 kHz 292 19.83 dam ~10:17 48 850.000 MHz 0 MHz 100,000 kHz B5D, 01495 MHz -41.12 dam
T -
L _ - 1 [
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum %
Ref Level 30,00 dém  Offset 1400 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr
Limit ¢heck PARS B L
20 DE‘P\E“‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n'- FPURIO NE_ABS PAS!
10 dBm 10 dBrm,
= R o, e
\
0 d8 - [ p cem \\
[ l |
-10 dam - {JH-10 dem -
| _SPLRIGUIS LINE_ABS f |
-20 dam l -20 dBm j.
-30 dam -30 dBm
o | A AN T
49 dam e L 40 88 e
5 _,_v—-“v’—‘-" \_\
B -50 d&m -
S —
-60 dBm -50 dBm:
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup REW | Frequency | Ppowerabs |  avimit | Rangelow | Rangeup | RBW | Froquency | Pawerabs | alimit
815.000 MHz 923,000 MHz | 100,000 kHz 62279620 MHz ~33.64 dém -z0.54d8 || s4s.000 MAz 549,000 MAZ 100,000 FHz 846,53056 MHZ .99 dBm 2201 dB
£23.000 M4z 924,000 MHz 30.000 kMz 9350 MiHz -28.97 dBm -15.97 dB 340000 MHz | B50.000 MHz | 30000 kHe | ST 8,74 dim| 1574 6B
SeLuhd s 100.000 kHz 4895 MHz | 8.04 dim B 850.000 MHz B60.000 MHz 100.000 kHz .20 dam | -20.20 dB
——
T -
L J - . { ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number

1 A504 of A929

Report Issued Date : Mar. 21, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dém  Offset 14.00 dB

Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 di Mode suto Sweep

(@1 AvgPwr (@1 AvgPwe

Limit §heck PA A

20 BE‘F\E“‘ FPURIOUS INE_ABS PARS , INE_ABS d PA;
i {
10 dBm ; | 10 dsm {
|
0 d8 Hl - 0 dBim }‘ i
-10 dBm: — -10 dBm f iu
SPLIRIGIS. LINE_ABS {I | / l
-20 dém - -20 dBm .
. | f .
-30 dem / 4 A -30 dBm A { }
i f I1 P
L | 11 “
40 dBm Pl ,f "'h', T 40 dBm T
b R | ', Il
s gL \ " r‘bjulw | f’J

AR S \JL’LPL'J L ’MMW 5|l cad&“# o g L
-60 dBm 50 dBm
Start B15.0 Mz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency |  Pawerabs |

B15.000 MRz 223,000 MHz | 100,000 kHz G450 Mhz ~40.66 d8m ™ 844,000 Wiz 4,000 MAZ 100 000, kFz 548 £5054 WG 20,58 dom

B23.000 Mz | 824,000 Mz .m0 ks s A 45,000 MHz | | 50,000 kHz | 549,00150 MHz | 3.04 dBm |

824.000 MHz | ___829.000 MHz 100.000 kHz 20,63 dBm | 850.000 Mz 0 MHz 100,000 kiz B50,83417 MHz -42.79 dBm

[ 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.00 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dB Mode suto Sweep

Limit §heck PAES K /
Y ; ; ALS ine _§PURIO INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P apchine—b o 5 A
10 dem 10 dém
e bt o e P ind m.m\..\l P SO ST LSRR

ode |k 1 of dem
-10 dém { - 10 dBm
SPURIOUS_LINE_ABS | \ l
“20 dem H' 20 dBm L
-30 dBm } -30 dBm |
40 dem "‘”—'—%"l‘j : \-'-J‘J"“-—__, o
) \ — 40 dBm oy

O T
-50 dam -50 dBm = =
-60 dBm -50 dBm:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | || Start 844.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | REW | Froquency | Powerabs |

515.000 MAz | 823.000 MHz 100,000 kiz 522,08801 MAz ~34.05 dbm -21.05 38 || | [ sa4a.000 MAE | B45.060 MRz ). 500, K0G S48, 43006 WiE ~-14.cBm

823.000 MHz 524.000 MHz 50.000 kHz 823.99750 MHz -30.58 dBm -17.58 dB 45,000 MH= | B50.000 Muz | S0 000 ke | ansn Mz | 5060 dBm |

824.000 MHz 520,000 MHz 100.000 kHz 827.13936 MHz 7.03 dBm -22.97 dB 850,000 MHz BEC.0DO MHz 100,000 kHe 3 MHz 32,96 dBm | 18,36 da

i ' = - —
[ L s

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A505 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dém  Offset 14.00 dB

Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dg

Mode suto Sweep

(@1 fvaPwr (@1 AvgPwr

Limit §heck PA A

20 BE‘P\E"‘ FPURIOUS INE_ABS P& - INE Ahsr PASS
gl I
18 dem l \\I 10 dam -
o 8 ! | 0 dem f !
| J
-10 dém JI 7 -10 dém h
SPLIRIGIUIS LINE_ABS | ﬂ \
-20 dam ‘d -20 dBm f ‘
n
-30 dam J'h f‘" 30 dBm 'H\ ’_J
40 dém / L I\! P il pi \
‘ A Y T 1| AW \ |7

50 dam — — L1 v"’ LP A 5#{\: T L R \
DL 50 dém
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REW | Fr | Ppowerabs |  aAtimit Rangelow | Rangeup | RBW | Froguency |  PowerAbs | AL

B15.000 MRz 223,000 MHz | 100,000 kHz ~41.76 d8m 28,76 68 ||| 244,000 Az 3. 100,000, kFz 84668282 WHZ 10,51 dim 10,00 08

523,000 MHz 924,000 MH:z 50,000 kHz -22,84 dBm -9.84 dB 545,000 MHz | 0 000 kHe | 845.00180 Miz | 352 dem | ~1.35 4B

B824.000 MHz | a.?.g.ﬂ._'?.ﬂ. MHz 100.000 kHz 1936 dBm | -10.64 dB 850.000 MHz 100,000 kiHz B50,81419 MHz -43.41 dBm -30.41 dB

— —
(] i T ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14,00 dB Mode suto Sweep

@1 AvgPwr
Limit ¢heck PABS L3 ’
d 3 3 ABS ine _§PURIO INE_ABS PAS!
20 UIB!I';“H PURIOUS INE_ABS P, 20 dg’l_‘[_l 4 O 3 A
10 dém 10 dam
{..m_mww._,. W\ P e A A vt s
0de ; 0 dBm
|
-10 dBm f H |ff 10 o
SPURIOUS_LINE_ABS { | lL
-20 dBm J. ! 20 dBm L
-30 dBm -30 dam L
40 derm — "'Ll 40 dam
p—— —— =
IR, na H‘-\\
50 dBm :
50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW Fraquency | PowerAbs |  Alimit Range Low Range up | RBW | Fraquency | Powerabs | Alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,78022 MHz -35.87 dem -22.87 d& ||| 249.000 Az 549,000 MAZ 100,000, kFz A4 41708 Wz 507 dim a3 g
B823.000 MHz 824,000 MHz 50.000 kHz 823.85065 MHz -32.31 dBm -19.31 dB 9“'@ 000 MHz T B0, nr, M 1 50,000 kHz T 840, 21028 i“\Hz T -32 14 dBm T 14 dB
524000 MHz 529.000 MHz 100.000 kHz 620,10340 MHz 5.72 dBm -24.28 dB& 850.000 MH2 860,000 MHz 100,000 kHz B50,00500 MHz -35.60 dam | 69 dB
—
) -
i [ I T %

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A506 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Offset 14.00 dB Mode Auto Sweep

RefLevel 30.00 dBm
SGL Count 100/100

Ref Level 30,00 d&m
S6L Count 1007100

Offset 14,00 di Mode suto Sweep

@1 AvgPwr
Limit ¢heck PA PA
20 BE‘P\E"‘ FPURIOUS INE_ABS P& y INE_ABS PASS q
18 dem \l 10 dam |
| 1l
0 d8 0 0dBm !
I I'
I N Jii §
-10 dam -10 dBm f
SPLIRIGIS. LINE_ABS {I L g4
-20 dam e -20 dBm j ‘1
-3g dam /f l\\ -30 dBm - L
b r \
-49 dBm - 40 dBm 1 : \
y P / o I My oV Ny
e ———— M o et
60 dBm -50 dBm:
Start 815.0 MHz 3003 pts Start 839.0 MHz 3003 pts Stop 860.0 MHz
|Spurious Emissions [Spurious Emissions
__Rangelow | Rangeup RBW | Frequency | Pawerabs | Rangelow | Rangeup | RBW | Froquency | Powerabs | Al
815.000 MHz §23,000 MHz | 100.000 kHz 816 B MHz -46,34 d&m 'l 830.000 MHz 9.000 MHz 100,000 kHz 848 41558 MHz 20.25 dBm 75 dB
D E24,000 iz AL ke 3165 g 949,000 MHz | Hz | 100,000 kHz | £849,00150 MHz | -31.44 dBm | -15.44 d8
.000 MHz | __634.000 MH2 100.000 kHz 20.55 dam | 850.000 MHz 0 MHz 100,000 kHz B5D,01495 MHz -49.84 dam -36.84 dB
— - — - =
g | - | I ™)
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
Spectrum |'w
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,00 dg Maode 4suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr .
Limit ¢heck PABS L3 ’
s 5 5 AKS Line _$PURIO INE_ABS PAS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UB’I_:_I 4 O 3 A
10 dBm 10 d8m
o s VNP R T PN awﬁl P S s o e A o
\
-10 d8m ‘ | -0 dBm
SPURIOUS_LINE_ABS | \ |
-20 dem L -fu dBm
/ ’ )
-30 dBm - 30 dBm \.
W-—w‘)
a0 dp, ____.L« A0 B e |
50 d8m 50 dem it
-60 dBm -50 dBm:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Range Low RangeUp | REBW | Fraguency | powerabs |
§15.000 MHz 923.000 MHz 100.000 kHz §20.02258 MHz -32.76 dem 9.76 d& ||l 239.000 MRz 549,000 MAZ 100,000 FHz 84162238 MHZ 3,78 dBm
823.000 MHz 524.000 MHz 100.000 kHz 823.99151 MHz -32.03 dBm -19.03 dB 540 000 MH= | B50.000 Muz | 100 000 kHr | 54901648 Mhz | 3281 dBm |
824.000 MHz £34.000 MHz 100.000 kHz 831.32767 MHz 3.76 dém -26.24 dB 850.000 MHz B60.000 MHz 100.000 kHz B5D,30470 MHz -36.84 dBm |
—
) ) - I )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number

1 A507 of A929

Report Issued Date : Mar. 21, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
—
m
spectrum | ]
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Rgf Level 30,00 dem Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 56l Count 100/100
@1 AvgPwr )
Limit ¢heck PABS PA
Line _$PURIOUS INE_ABS PABS INE_ABS A
20 dBm
10 dBm \l‘ 10 dBrm
ode / ll\ 0 din
-10 dem - 10 dBm
SPURIOUS_LINE_ABS / \
-20 dem f l 20 dem
-30 dBm /-’ lkl' -30 dBm
-40 dem l Iy 40 dBm
50 dBm - T T 50 dim \
—— ST Ty N L erw e ||| S e e e e —
-0 dBm -50 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||[ Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Fraquanc | Pawer Abs__|
£15.000 MAz 523,000 MHZ 100,000 kAz §22,08801 MHz -49.64 dBm 366938 ||| 856 550 MIE T 640 16D MR 100 000, kFz T 0,54 dim
523.000 MHz 824,000 MHz 100000 kHz 923.99650 MHz -30.06 dBm -17.06 dB 549,000 MHz | 106 600 kiiz | S5 595 W] i e TE
£24.000 MHz 534.000 MHz 100.000 kHz 624.57443 MHz 19.65 dBm -10.35 dB 850.000 MH2 0 MHz 100,000 kHz B5D,05495 MHz -ag, 64 dam | -36.64 dB
- — .
] (] I ( ) ]
= EB.Z0LE 1:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
) =
Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 3
Limit ¢heck PABS [ =
d 3 3 DABS Line _$PURIO INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UB’I_:_I 4 O 3
10 dBm 10 dBr
ode A e L i o e i s S M ¥ o 0 e i s e ey L LY
-10 dem \ . \
SPURIOUS_LINE_ABS \ \
-20 dem i i -j!u dBm T
-30 dem ,I \ {20 dem i
-40 dam—t I '“""‘J 4D dBm \‘
N,
-50 dam -50 dBm =
-0 dBém -50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs Range Low Range U | REBW | Fraguencs | Power Abs |
£15.000 MAz 523,000 MHZ 100,000 kAz 516,58442 MHz -36,03 dem 3.93 08 | || 285 000 MIE T 835 S60 wiE 100 000, kFz T 576 dim
523.000 MHz 824,000 MHz 100000 kHz 923.99451 MHz -33.94 dBm -20.54 dB ©45.000 Mz | BED.0G0 Mz | 160 0G0 kidz | ST ] B
£24.000 MHz 534.000 MHz 100.000 kHz 630,57842 MHz 2.70 dem -27.30 dB 850.000 MHz 860,000 MHz 100,000 kHz B850, 33467 MHz ~37.50 dém |
- —
Il - . [ ]
Date: 1.FEB.2019 16:2 35 5 EEL 2018

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A508 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

—
)
Spectrum |
Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14,00 de Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit §heck A
20 BE‘F\E“‘ FPURIOUS INE_ABS INE_ABS PASS ﬂ
18 dem = 10 dam “
s | ! 'dem &
\ A
-10 dm T -10 dém o
-24 dém f u\ -20 dBm 1
-30 dem [ A -30 dBm rﬁ l‘
A} Ul f {
49 dam ¥ > ‘\ 40 dBm 1
Fa J WA N A - r J\ \i\
s —1— — A A ey : L e -'!\‘MP_‘_,‘ B B e =
-60 dBm 50 dBm
Start B15.0 e 3003 pts Stop 839.0 MHz | (|l Start 834.0 MHz 3003 pts Stop B60.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | powerabs | |[|__Rangetow |  Rangeup | REW | Froguency | Pawerabs | AL
B15.000 MHz 823,000 MHz | 100.000 kHz B1E,25674 MHz -45.18 dbm [ 834,000 MHZ q. 100,000 kHz B48,18332 MHz 20.42 dBm t3 dB
SO0 Maz | E2000 e 150060 kit 131,21 dam 249,000 MHz | - 150,000 kHz | B49,00150 MHz | -31.73 dém | -13.73 d8
.000 MHz |___639.000 MHz2 100.000 kHz & 20.58 dam | 850.000 MHz 0 MHz 100,000 kHz B5D,01495 MHz -49.97 dam -36.97 dB
= - —_— - —
g | - | I ™)
= : 8 B.Z20L5 e | Z
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
[
Spectrum |'%
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr -
Limit ¢heck YABS L3 ’
5 ] ] ABS Line _§PURIO INE_ABS PAS
20 UIBIF;‘IH PURIOUS INE_ABS 20 UBH" 4 O 3 A
10 dém 10 dam
ods - L 1 o g T Y T —_—, :
| |
-10 dem | -4q oo !
SPURIOUS_LINE_ABS l
-20 dam 1 -E)J dBm -
30 dem “". r@& dem I“'
G g8
40 dery; M""‘M ! —
40 B 40 dam
-50 dam -50 dBm ~
-0 dBém -50 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
[Spurious E'“issi"'i‘; | | | Spurious Emissions
__Range Low Range Up RBW Fraguency Pawer Abs Rangelow |  Rangeup | RBW | Froguenc | __powerabs | alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,19680 MHz -37.18 dem 4.18 08, —a}f‘ggu WAz mﬁmﬁmg 100,000 1z bﬁmﬁ Tz 257 dbm o7 43 08
£23.000 MHz 824,000 MHz 150,000 kHz 823,93756 MHz -31.95 dém -18.35 dB 545.000 MHz | B50.000 Mhz | 150,000 ki | 45 62644 Mz | W S| e
£24.000 MHz 539.000 MHz 100.000 kHz 63109540 MHz 2.21 dBm -27.79 d& 850.000 MH2 860,000 MHz 100,000 kHz B50,10490 MHz -36.58 dam | 58 d8
T e - —
i [ I ' %
Date: 1.FEB.2019 14:38:01

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A509 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

—
)
Spectrum | ]
Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14,00 de Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvaPwr
Limit §heck A
20 BE‘P\E“‘ FPURIOUS INE_ABS INE_ABS PASS
18 dem i 10 dam
s ‘ ! 0 B
-10 dm . -10 dém :
SPLIRIGUS. LINE_ABS J \
-20 darm i -20 dBm -
| A / ‘
g \
-30 dem " i fAI -30 dBm ] \
i [\
~40 dem o 40 dBm -
\A A . /
50 dam a ‘J Ll W il A 0, A )N
E—— v e L P Ll o = |} -5 (2 v e o = PR T ]
50 dBm
Start B15.0 MHz 3003 pts Stop 839.0 MHz ||| start 834.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | I Rangelow | Rangeup | RBW | Froquency |  Pawerabs |
B15.000 MRz 523,000 MHz | 100,000 kHz 516,24076 MHz ™ 234,000 Mz 3. 100,000 1z 548, 16833 MHZ T
B23.000 Mz | 824,000 iz LSOO kit £ 249,000 MHz | 150,000 ke | £49,01848 Mhz |
.000 MHz | €39.000 MH:2 100.000 kHz 1668 850.000 MHz 100.000 kHz B50.03497 MHz
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

—
)
(Specram | (]
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém Offset 14,00 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr -
Limit ¢heck YABS L3 ’
5 5 5 ABS Line _§PURIO INE_ABS PAS
20 UIBIFF‘IH PURIOUS INE_ABS 20 UBH" 4 ) 3
10 dém 10 dam
ods - 0 da " S
-10 dBm \ -19 dem \I
SPURIOUS_LINE_ABS l
-20 dam L -2 dBm ]
)
.30 dBm J L. B0 dBm b
i ""‘!n,
-40 dBm 40 dBm e
g =
\
-50 dem 50 dBm =t
-0 dBém -50 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Range Low Range Up | REBW | Fraguencs | Power Abs |
E15.000 MAz 923,000 MHz 100,000 kHz 522,79620 MHz -39.02 dém .02 08, 334,000 MHZ 549.000 MAZ 100,000, kFz Eﬁmg iz 116 dBm
£23.000 MHz 824,000 MHz 150,000 kHz 823,98951 MHz -33.65 dém -20.65 dB 345,000 MHz | B50.000 MHz | 150,000 ki | 54500546 Mz | 3354 dbm |
£24.000 MHz 539.000 MHz 100.000 kHz 620,80270 MHz 106 dem |____-28.94 d 850.000 MH2 860,000 MHz 100,000 kHz 5D, 15485 MHz -36.81 dam |
) J - I )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number

1 A510 of A929

Report Issued Date : Mar. 21, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 1.4MHz / 64QAM

o
ccrum ) w rum [
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 ¢ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PABS SPURIGHIE I
i J 3 3 ABS e q 5 il ABS.
EDHIB;;‘“J PURIOUS INE_ABS PA QDd\ﬂ_:'!I'\L_ PL _LINE_ABS_|
A |
I\
10 dBm 10 dam " |
\ { |
od3 0 dBm i
-10 dem | S5k |
SPURIOUS_LINE_ABS \‘ !
-20 dBm L\ -20 e p
-30 dBm 3 -30 dia— \
40 derm. A h 40 AH‘T,, \
-50 dBm = HErm
m O —— u " — B S ]
-60 dBm 60 dim
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -47.59 dBm -34.59 d& B47.000 Mz 849.74725 MHz 19,31 dém
823.000 MHz 824,000 MHz 20.000 kHz 823,99251 MHz -26.92 dBm -13.92 dB a40 MHz | 149 MHz | i
£24.000 MHz 526,000 MHz 100,000 kHz 824,27273 MHz 19,48 dBm -10.52 dB 850,000 MHz
T - T
1 - ‘ ]
Date: 2 2018 ‘toai7ss
[
Spectrum = rum ! v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14,00 ¢ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck SPURIGHIE I
i b 3 3 e q LYl ABS,
EDHE;TF‘IH PURIOUS_| INE_ABS o0 dEne - PL _LINE_ABS_|
10 dBm 7 .. \ 10 dary '—\
CL- } ‘\ 0 ok 1 ‘
-10 dBm | | 0 _.L. |
SPURIOUS_LINE_ABS J \ I ‘
-20 dBm l 20 dem
-30 dBm f.‘.‘W W'G%J[ T
1 A .
-40 dem — 408
/7’# \-'\.
-50 dem — e -50 deim = —
-60 dBm 60 dim
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | Frequency |  Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -3E5.00 dém -22.00 de 847.000 MHz 849,000 MHz 848,65534 MHz 11,55 dBm -18.45dB
823.000 MHz 824,000 MHz 20.000 kHz 82394156 MHz -36.33 dBm -23.33 dB 545.000 MHz | 850,000 M B43.07242 MHz | -32,80 dém | ~18.80 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,52847 MHz 11.68 dBm -18.32 dB §50.000 MHz 960.000 M 100.080 k 850.02498 MHz -34.34 dém | -21.34 dB
- - - —
) ‘ ] ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A511 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

oOffset 14.00 dg Mode Asuto Swaep

@1 AvgPwr @1 AvaPwr
Limit heck PARS SPURIGMIE QI
1 y s s Akg e LYl ABS,
20 HIB!I'TF‘“J PURIOUS INE_ABS PA ’\ o0 dlﬂ_:!l_‘l. i _LINE_ABS_
10 dBm .'/ 10 dam W.
\ l [ ‘
o de ! ] 0 dBm f
-10 dem ! 10 de fl
SPURIOUS_LINE_ABS \ J
-20 dem : 20 dBr
\
-30 dBm / \.‘ -30 desr ﬁi “\
-40 dem f "‘"ﬁ -40 d8
Al ly il \J
-50 dBm B e B———— e || S Vo
-60 dBm 60 dim
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | Frequency | powerAbs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,95600 MHz -46.98 dBm -33.88 e ||| §46.000 MHz 549,000 M 849, 73776 MHz dim -10.53 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99451 MHz -21.10 dém -8.10 d& 8 MHz I iz | I 33dB
£24.000 MHz 527,000 MHz 100,000 kHz 824,21728 MHz 20.00 dBm -10.00 dB 850.000 MHz -29,30 dB
Y - ¥ -
1 ] ‘ ] ]
Date: 1.FEB.2019 1 2006 15:4H:
— [
Spectrun ‘ng rum =
RefLevel 30.00 dbm  Offset 14.00 dB Mode Auts Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AavgPwr
Limit ¢heck SPURIGIE O >
2 kpURIOUS JINE AB e _% 5_ |NE_ABS.
20 oine PURIOL INE_ABS o0 dEne - PL _LINE_ABS_|
B 10 dBm
10 d . Pamipue e
o o8 - W b e !
| k
-10 ddm - i | [0 98
| SPLRIGILS, LINE_ARS { \
-20 dam l -20 dBm J'
-30 dém -0 de
o \J_‘J-»..x—\,.
40 dBm e Lr 40 B e
I B [
s .
50 dams -50 dBm ~im
-60 dBMm 60 dim
Start B15.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz a003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Range Low Range Up | REW | Freguency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
B15.000 MHz 823,000 MHz | 100.000 kHz 285215 MHz -32.87 dém -20.57 dB | B46.000 MHz 100,900 k -gz.22dB
823,000 MHz 24,000 MHz 30.000 kHz 9550 MHz -28.47 dBm 5.47 o8 ¥ 10 MHz | ~ 30.000 k -16.15 dB
627.000 MHz 100.000 kHz 28 MHz | 7.88 dam £ §50.000 MHz 100.000 k -20.72 dB
—— - S ——— = = — ———————————————
1 ™ Y
L B L] 1 ] [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A512 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes =) m | 2
RefLevel 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢ k SPURIGIE I
2 kpURIOUS JINE AB Line _$PURIOUS_LINE_ABS
=0 Jbr"\ﬁ" PURIOU INE_ABS . o0 dﬂ:’!"\t - 9 NE_ A
i , fl
10 dem W 10 dam f
" [ -
o j ¢ o J ‘
-10 dam I 450k |
| _SPLRIGUIS LINE_ABS { ]« ; h
-24 dém | -20 dem
P A i I 1t
-30 dBm / n }, -30 der "‘ 7
“ (17 1\
40 dom = iy ] | -40 dg - ~
AV L [N [A
1 f oy i
50da \ Yo, 1 A, T Ed JI L A
5 m = v N e S OHR At =T
-60 dBMm 60 dim
Start B15.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | Aimit | Rangelow | RangeUp | Frequency | PoweraAbs | ALimit
815.000 MHz | ©23,000 MHz | 100.000 kHz §22,19680 MHz | -21.35 dBm | —za.35 a8 ||| 544.000 MHz 540,000 M 849,63796 MHz dBm
£23.000 MHz | 24,000 MHz2 50,000 kHz & 9650 MHz | -24.38 dBm | -11.38 dé a4 MHz | B49.00150 MHz | i
£24.000 MHz 829,000 MHz 100.000 kHz 82435714 MHz 3,85 dBm -10.15 de 850,000 MHz HE0 93417 MHz
T ™ Y
L - - L 4
D 1. 5 20i6 t5:57:04
Spectriir =] (=
RefLevel 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE I
2 kpURIOUS JINE AB Line _$PL INE_ABS.
=0 Jbr"\ﬁ" PURIOU INE_ABS o0 dﬂ:’!"\t - 9 NE_ A
10 dem 10 dBm
S R DU S P / el s aa e L P y.f"\
= [ Y 5
o - | LF B
|
-10 o | | {m a8
| _SPLRIGUIS LINE_ABS f ‘ I
-20 dam j i’ }1-30 dem 1
-30 dém ' -0 de ﬁ
it L e RO
-49 dBm — 40 dB -
it T
| B e .
=0 dEm -50 dBnv
-60 dBMm 60 dim
Start B15.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Power Abs | Rangelow | Rangeup | REBW | Fraquency | PowerAbs |
15000 MHz 223,000 MHz | 100.000 kHz ~35.85 dBm ™ 844.000 Mz A46.99550 MHz 1 dBm
823,000 MHz 924,000 MHz 50.000 kHz -32.42 dBm 940,000 MHz | “50.000 k £49,05145 MHz | -31,87 dBm
Sl ws 100.000 kHz 5,86 dam £ H50.000 MHz 100.000 k 850.12488 MHz ~3£,93 dém |
—— - ——p— ——— — - — ———

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A513 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 10MHz / 64QAM

G
carum | = rum (%
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PABS SPURIGHIE I
i . . ; ™ Line _$PURIOUS_LINE_ABS,
20 UIB;T"“J PURIOUS INE_ABS F o0 dﬂ:’ll'\.- - 9 NE_ 4 r]l
10 dBm 10 dam / \
o 0 dem | i
-10 d8m -10 dB I IL
SPURIOUS_LINE_ABS r ‘l
-20 dém -20 dem A
Y
-30 dBm -30 der " !\
-40 dem 40 dB f
} - \\_
E 1 -50 dBm L
S0 dém ——— A PP PPN é\?_m__,* T W P v e~
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
615.000 MHz 523,000 MHz 100,000 kHz 822,98002 MHz -50.09 dBm -37.09 d& §32.000 MHz 848.41558 MHz 1 dBm ;
823.000 MHz 824,000 MHz 100.000 kHz 823.64985 MHz -24.09 dém -11.09 d& 84 MHz 849, MHz | -31, I B
824.000 MHz 834,000 MHz 100,000 kHz 824 60440 MHz 19,94 dBm -10.06 dB H50.000 MHz BE0.04495 MHz <50.27 dém |
T - v
1 - ‘ ]
Date: 1.FEB.2019 16: 9 rIND R L83
o
Spectrum | o &
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvaPwr
Limit Gheck SPURIMIECH
i . . . Line _$PL INE_ABS.
20 UIB;T"“J PURIOUS INE_ABS o0 dﬂ:’ll'\.- - 9 NE_ A
10 dBm 10 dam
ode B T T o B e el
-10 d8m \ -40 dB \
SPURIOUS_LINE_ABS J \ l
-20 dém -0 dem
] (i k
-20 dBm f Y 30 dB l‘\l
40 fem— 1 - 40 de " ==
-
-50 dBm -50 dBm
—]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Avimit
815,000 MHz 823,000 MHz 100,000 kHz 820,23077 MHz -35.64 dBm -22.64 dB §39.000 MHz 645,000 MHz 100.900 k 2 2
823.000 MHz 824,000 MHz 100,000 kHz 82399351 MHz -33.84 dBm -20.84 dB 545.000 MHz | 850,000 M 100,000 kH 543, 76274 MHz | -31,71 dém | | d
824.000 MHz 934,000 MHz 100.000 kHz 825,02398 MHz 2.68 dBm -27.32 dB H50.000 MHz 960.000 M 100.000 k 850.06494 MHz -37.50 dém | -24,50 dB
\ J [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A514 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 26 / 15MHz / 64QAM

(o '
Spectrum \':E'J Tum !‘7
Refievel 30.00 dBm  Offset 14.00 db Mode Auts Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢ k ARE SPURIGHIE QI
2 _FPURIOUS_|INE_AB Line _$PURIOUS_LINE_ABS
=0 Jbr"‘z" PURIOU INE_ABS o0 dﬂ:’!l'\.- - 9 NE_ 4 {1
|
10 dBm ‘ 10 dBm i
0 d8 ‘ i 0 dBm ‘l :
\ I
-10 dam & 16 dB -
SPLIRIGLE LINE_ABS ‘l VY
-20 dém |’A -20 dem J.J \
-30 dBm J -30 der lf 3
| L\
49 dBm ¥ ¢ -0 di i
4 A A . N
50 dam I - . S z < APt oo
Ao W W vy w = O T BYS |T S =S
60 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ||| start 834.0 MHz a003 pts Stop 860.0 MHZ
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | Aimit | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
615.000 MHz | ©23.000 MHz | 100.000 kHz §18,20879 MHz | -35.03 dBm | -33.03d8 | §34.000 MHz | 5 WHz | 19,35 dim | ~18,
523.000 MHz | 924,000 MHz 150,000 kHz 823.99350 MHz | -30.66 dBm | -17.88 dB | 32,
830,000 MHz 100.000 kHz 824.83167 MHz 19.76 dém -10.24 dB A50.000 MHz | 1498 MHz 49,35 dém | i
—
T il T
L J - ‘ J
b Le 2008 16:14:01
rum =
L
Spectrum ||| RefLevel 30.00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep @1 AvgPwr
SGL Count 100/100 SPURIGIEGE
@1 AvoPwr Line _$PU _LINE_ABS_|
Limit §heck 'ABS 20 d8m
Line _$PURIOUS INE_ABS PARS
20 dem 10 dam
10 dBm 0 B " -
48 N |
o 7 l‘ -1 d8 -
-10 dem e l
SPURIOUS_LINE_ABS 1‘
20 dem Ii —;u deir !
.7 i
-30 dBm ‘.J"I/“I || EEE |
\
-40 d8m =
o] -50 dm A —
-50 dem .
-60 dBm
-60 dBm
Start 834.0 MHz a003 pts Stop 860.0 MHZ
Start 815.0 MHz 3003 pts Stop 839.0 MHz | | [SPurious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | PowerAbs | aLimit | 23; gf:g m:’ ! gfl;ggm H nggtu 2::2\;;,;:; m: | o 28,74 dB
615.000 MHz 523,000 MHz 100.000 kHz 822.70030 MHz -39.10 dém -26.10 dB PR toa ;Dﬂ T R T
823.000 MHz 924,000 MHz 150.000 kHz 823.97652 MHz -34.19 dém -21.19 dB AL s St Rl LR AT
824.000 MHz 530,000 MHz 100.000 kHz 828.87762 MHz 1.13 dBm -28.87 dB b I
| J
Y
Il - st
Date: 1.FEB.2019 16:10:1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number

1 A515 of A929

Report Issued Date : Mar. 21, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 20.00 diém  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 db!”" PURIOUS INE_ABS PA o0 démt BPLI LINE _ABS
10 dBr 10 dam
0 de o
-10 dBm *10d8 =
A | |
; ¥ = | |
-30 dBm -30 dem— it t
. ’ " - | [T R T O Y T T i ;
~40 dr Bt
-50 dBm 50 di
-60 dBm 50 dB
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz.
Spurious Emissions Spurious Emissions
:_R‘"}BE,@_LJ_N_L'QQ up | Power Abs | Atimit__| Rangelow | Rangeup | Frequency | poweraAbs | ALimit
2.545 GHz 2 564 GH. 2,615 GHz 2620 GHz 261968 GHz | 19.83 dem
2 -29.45 dBm 2,620 GHz : 001 GHz -17.47 dém |
2 2 -20.46 dBm 2.621 GHz 5,95 dBm
2 100.000 kHz 2. -15.51 dBm T i
2.570 GHz | 100.000 k2 2. _20. 16 dim

U ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 300/300

Offset 19,00 dg Mode Asuto Swaep

@1 AvgPwr @1 avgPwr
Limit §heck PA SPURIGE QL
26 chine_$PURIOUS LINE ABS I 25 qhipe_bruriols Line ans PA
10 dB 10 dBm
s ‘
-10 dBm T i il REEE ‘l
o fl s \ l
-30 dam - -30 de eemaret
R N4 J i
40 dar -40 dg
-50 dam 50 dérr
-0 dam 50 dBr
Slart 2.545 GHz 10005 pts Stop 2.575 GHz ||| Start 2.615 GHz 10005 pts Stop 2,645 GHZ
| Spurious Emissions Spurious Emisslons
Rangetow | Rangeup | RBW | Frequency | Rangelow | Rangeup | REBW | Frequency | powerAbs | Atimit
2.545 Ghz | 1.000 MHz | 2.56326 GHz 2,615 GHz 2,620 Gz D 2 61622 GHz B 23,81 dB
2,564 GHz 1,000 MHz 2 < [ 2| -17.45 dB
2.565 GHz | 1.000 MHz 2 3
3 100.000 kHz 2. -15.40 dB
E] 100.000 kHz 2. -28,52 dém -3.,52 dB
T
k. _ i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A516 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spec i eum
RefLevel 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19,00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 :b!”" PURIOUS INE_ABS PA o0 démt BPLI LINE _ABS
10 dBr 10 dam I'L
-10 dBm Lo ds ‘
‘ : i \ L
-30 dém -30 d&
" i [T 3 R e | Ll _ 0
40 dar 40 dBm:
-50 dBm 50 de
-60 dBm -50 dBn
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 CHz
| Spurlous Emissions Spurious Emisslons
:_R‘"}BE,@_LJ_N_L'QQ up | Frequency |__powerabs | Atimit___| Range Lo Rangeup | REBW | Fraquency |  poweraAbs | ALimit
2 2 2,56327 GHz z30,41 4B B4lds | 2,615 G 2,620 GHz 100,000 kHz 261066 GHz -10.51 dB
2 -15.82 db | 620 GHz 2.621 Gt 100,000 k 0
z z -4.73dB || 3
2 z 100.000 kHz 2.5 -7.33 08 |
2.570 GHz | 2.575 GHz | 100.000 k2 2.570 ~10:44 48
- - — ="
L J\, _ - l L _:
o MR 2018
Spectrurm eum s
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPar @1 AvaPwr
Limit §heck PA SPURIHIE O
56 ghine_EPURIOUS LINE ABS P 25 qhipe_bruriols Line ans PA
10 dB 10 dBm
odB :
-10 dam ] “
- L : |
-30 de m% 30 dp
400 dar -40 dg
-50 dam 50 dérr
-0 dam 50 dBr
Slart 2.545 GHz 10005 pts Stop 2.575 GHz ||| Start 2.615 GHz 10005 pts Stop 2,645 GHZ
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PoweraAbs | atimit Rangelow | Rangeup | RBW | Frequency |  powerabs | aimit
2.545 Ghz | 2 1.000 MHz | 2.56369 GHz -30.34 dBm -5.34 dB 5 515 GFZ 630 CFF 2 51602 Gz T 5 dbm 24,41 08
2,564 GHz A 1.000 MHz | 256467 GHz -16.39 db | : 2.601 G 2 ,
2.565 GHz | 1.000 MHz -14.22 db || 5
2 100.000 kHz -18.39 dB |
E 100.000 bz -24.11 B 2545
T
L | L _J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A517 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec
Reflevel 30.00 dim  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 db!"" PURIOUS INE_ABS PA o0 démt FPLUIRIOUS
10 dB 10 dBm
0 e
<10 dB
¥ e I
-30 de ;i
T T O T R YT iy I
-40 dér 0 = L1
[}
-50 dam -50 B
-60 dBm -60 dBr
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

|Spurious Emissions

Spurious Emisslons

|__Range Low Range Up | Frequency | powerabs | Rangeup | RBW | power Abs | ALimit
2.545 GHz 2560 G, 2 -32.25 dim 2,620 GHz 20,13 dém -9.87 dB
65 C 2 = dBm dB | 2.621 GHz | ; A
2 2 -16.15 dBm -8.15dB |
2 z 200.000 kHz -18.00 dBm -8.00 dB ||
2.570 GHz | 2560 GH | 100.000 k2 2 9.52 dhm ~10:45 48
= T — >
L J\, _ - 1 L
o & MAR, 2018 a:04
] o
Spectrum Fum -
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit $heck PA SPURIGIE Gl 5 A
5t dhie_BPURIOUS LINE ABS [T, 56 ghjfe_$PURIOUS LINE ABS PA
10 der 10 d8
we— o i, o
0 de I. oy Mrrnr f u wl
|
| |
-10 dam -!m dB
] | I | —
| | | |
. \ "
-30 dam - w !ﬁ‘l 30 1~'J - -
40 dén -40 de
-50 dam -50 der
40 dBm 60 dBr
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
| Spurious Emissions Spurious Emisslons
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | powerabs |
2.545 GHz | 2 GH, 1.000 MHz | 2.55607 GHz -31.40 dBm -6.40 dB 2.610 GHz 2620 GHZ 0 2 61447 GHz 121 dem
2,560 GH 1.000 MHz | 2 -29.01 dBm -16.01 db | 2.620 GHz | > | 229.69 dBm
2.56 1.000 MHz . -14.13 dB || |
2 200.000 kHz =4 da ||
2 100.000 kHz 3.60 dBm -26.40 B
1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A518 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 diém  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Spec i eum
Ref Level 20.00 diém  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 ab!i"' PURIOUS INE_ABS PA ] déHT"" BPLIRIOUS LINE ABRS
. I |
|
10 dB Ii 10 dB I"
0de J l 0 dgm ] i
-10 dBm i ,L 10 dB I’I E
20dB L 1Ly ‘
| I
‘\ [l dn n‘{
a0 -
el deilipaidld] | {" J I TRV O B TR ook il “
40 dar ! 40 8 y oy
" i
Ll e in st st mtiyontd et
-50 dam 50 dBm
60 dBm 50 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
| Spurious Emissions Spurious Emisslons
|__Range Low Range Up | Frequency | powerabs | ALimit Rangeup | REBW | Frequency |  PoweraAbs | ALimit
2.545 GHz 2.560 GH. 2.55813 GHz -33,18 dBm 8,18 dB 2,620 GHE 26 2 18.68 0B 11,12 0B
55 ¢ 2,564 30 dB | 2.621 GHz | = -13,34 dBm
2 2 -9.06 db || I
2 2 200.000 kHz 2. -9.18 dB ||
2.570 GHz | 2.580 GHz | 100.000 kHz 2.570. 19.68 dim -10.32 dB
T T o
L J\, _ - l _:
E MR 2018 4
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum eum [

Ref Level 30,00 dBm
SGL Count 100/100

Offset 19,00 dg Mode Asuto Swaep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGHIE O 3 A
20 dhife PURIOUS JINE_ABS F 20 démt— BPLIRTOUS | INE _ABRS PA
10 der 10 dam
A " ) - et .
od8 :
{ ‘ I
-10 dBm ’ i Jtods ‘
‘ L {20.ds \ [
=30 dBm gt |- a0 de
w Ty e —
40 din -40 de
-50 dam -50 der
40 dBm -5 dB
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
| Spurious Emissions Spurious Emisslons
Range Low Range Up | RBW | Frequency | Power Abs | ALimit Range Up | REBW | Fraquency | Power Abs | ALimit
2.545 GHz | 2 GH 1.000 MHz | 2,55987 GHz -21.78 dBm -6.78 dB 2,650 GHZ 2 61584 GHZ ]
2,560 GHz 1,000 MHz -29,30 dBm -16.30 db | z |
2.56 1.000 MHz -28.60 dém 8,60 dB |
2 200.000 kHz 22.30dB || —14.28 dB
2 100.000 kHz -26.77 dB 26 dB
] (] T ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number

1 A519 of A929

Report Issued Date : Mar. 21, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dBm

Offset 19,00 dg Mode Asuto Swaep

Ref Level 30.00 dBm Offset 15.00 dBb Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 dbw‘j‘“‘ PURIOUS INE_ABS PA o0 déHT"; BPURIOUS EINE ABS
]
10 dBr ‘| 10 dam
th -
-10 dam j <10 dB
i \
| i
-20 d8
-
2\
-0 de
. N Y Ullﬂ 8 ST T Y A RETRT BRT TS PR
40 dar ! ' ; 40 d A
T e AT OSSO || M A8 YOO TP T
50 dm 50
-60 dBm -60 dBr
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
| Range Low Rangeup | Frequency |__Powerabs |  atimit Range Low Rangeup | REBW | Fraquency | powerAbs | Atimit
2.545 GHz 2 -34.5E dBm -9.55 dB 2,605 G 2,620 GHz 261015 GHz 20.53 fém ~0.47 de
2 ~28. 14 dBm 15.14 dB | 2.620 GH2 2.621 GHz | = 3 ~11.37 dB
3 2 -16.6E dBm -6.68 B | S
2 2 300.000 kHz 2, -14.09 dBm -4.09 dB |
2.570 GHz | 100.000 kHz 2. 20,01 dEm

L JU B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 diém  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dBm

Offset 19,00 dg Mode Asuto Swaep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIE QI 5
o6 db‘mq- PURIOUS INE_ABS PA 20 démt— BPLIRIOUS
10 dBrr 10 dBém
D e it P il 5 ey i
f L e T.\ (it it
|
T I 1 g i
! |
J I e -
i de
- = A a0
40 der -40 d8
-50 dBm 50 de
-60 dam 60 dBr
Start 2.545 GHz 10005 pts Stop 2.585 GHz ||| Start 2.605 GHz 10005 pts Stop 2,645 GHzZ
| Spurious Emissions Spurious Emisslons
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | Frequency |  PowerAbs | Atimit
2.585 GH2 | 2 1.008 MH2 | 2:55430 GH2 \605 GHz 2,620 GHz 261359 2,50 dém -27,50 dB
2,555 GHz 1,000 MHz 3 GHz 2.620 GHz | 0 -31.65 dém a
2.565 GHz | 1.000 MHz [i I
2 300.000 kHz -30.02 dBm -20.09 dB ||
2 100.000 kHz ; 3 2,65 dim -27.35 dB
—
T T
L _J - L 4

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A520 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dBm

Offset 19,00 dg Mode Asuto Swaep

RefLevel 30.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA| SPURIGIE I
o6 dh!”" PURIOUS INE_ABS PA o0 démt BPLURIOUS EINE ABS
10 dBr 10 dam
0 de o
-10 dBm 10 dB
[
/ ‘ | 20dB :
| i da 4
-30 T
S PSR n I YRS TR il
40 der - -4 d8 4
W
WWW, . peitontan] | e st ol
-50 dBm 50 dBr
-60 dBm 50 dB
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
|__Rangelow | Rangeup | Frequency |__Powerabs | Atimit__| Range Low Rangeup | REW | Fraquency | powerabs | ALImit
2.545 GHz £.55063 GH2 -34.93 dBm -8.43.d8 2,605 G 2,620 GHz 261819 GHz 18,54 dém -11.45 dB
2,56 =31.22 dbm B || 620 GH2 2,621 Gk 15 dBm |
z 2.56890 GHz -18.21 dBm -g.21dd || 3
2 2 300.000 kHz 2,56956 GHz -15.83 dBm -5.83d8 ||
2.570 GHz | 2.585 GHz | 100.000 k2 57087 GHz -10.73 48
- - — ="
L J\, _J - | L _:
E MR 2018
G
Spectrum eum ;
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit heck P SPURIGME QI 5
51 dhipe _HPURIOUS LINE aABS P 54 dhifle_$PURIOUS LINE ABS
10 dBr 10 dam
0dB rn?* (gt bt & ! CF‘—”--—. Trivhy e
-10 dBm - “ods
. | | | Ji
I J IH iy L
-30 dBm - { o d _
W A g
40 dBr -40 dB
-50 dBm 50 d
-50 dBm 50 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz }| |l Start 2.605 GHz 10005 pts Stop 2.645 GHz
| Spurious Emissions Spurious Emissions
Rangetow | Rangeup | RBW | Frequency | Power Abs Atimit Rangelow | Rangeup | REBW | Fraquency | powerAbs | Atimit
2.545 GHz | 2 1.008 MHz | 2,552 -32.81 dém -7.81d8 \605 GHz 2,620 GHz 2 61880 GHz 1,54 dem -28,45 dB
2,555 GHz 1,000 MHz | -30,26 dBm -17.26 db | E = -31,27 dBm
2.565 GHz | 1.000 MHz X 7,34 dém |
2 | 300.000 kHz 29.07 d 3,36 dbr
2 2,585 GHz 100.000 kHz 2,01 dRm -27.99 dB 23018 HBm
T ™) T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A521 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 20.00 diém  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIE I
56 chlf e _HPURIOUS JINE_ABS [T, _r 5 ghjfle _$PURIOUS LINE ABS
|
10 dBir ” 10 dem
J H o dei
1 * 10 dB
i ? -20 dB [
. )
-30 de
- R “
|
~40 dir v it -40 dB b—rty
W |
(l MM Mw\-——ﬁ"*& - Mm“\mmmww v
-50 dBm -50 derr
-60 dam 60 d
Start 2.595 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
|__Rangelow | Rangeup | Frequency |__Powerabs | Range Low Rangeup | REW | Fraquency | powerabs | ALimit
2.545 GHz 254714 GHz -34.23 dBm 2,600 G 2,620 GHz | 26 z 19,74 dém 10,26 dB
2.5648 =30.68 dbm 620 GH2 2,621 Gk 1,11 dém | -11.11 dB
2 2 -18.48 dBm 3
2 z S00.000 kHz 2, -16,94 dBm
2.570 GHz | Z590.GH 100.000 k2 2. £1.11dBm ~4.89 d8
T 1 o
L J\, _ - I

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 diém  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 100/100

Offset 19,00 dg Mode Asuto Swaep

@71 AvaPwr @1 AvaPwr
Limit §heck Pa SPURIGE QI 5

56 dblfie_HPURIOUS LINE ABS P 20 ghfpe_$PURIOUS LINE ABS PA

10 dBr 10 dam

D o 0 il ” iy

Ty T S 7 ..ll e iy »\
-10 dam - . 1‘ 1 -10 de |
] e | ‘

=30 dBm y rﬂm "\‘ 0 g M w——, et et

-] dar ‘ -40 de

50 dam 50 dén

-0 dam 50 dB

Slart 2.543 GHz 10005 pts Stap 2.59 6Hz | | [ Start 2.6 GHz 10005 pts Stop 2.645 GHZ

\Star
| Spurious Emissions Spurious Emisslons
Rangetow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | REBW | Frequency | powerAbs | Atimit

2.545 GHz | 2 1.000 MHz | 254921 GHz 51 dBm 2,600 GHz | 2,620 GHz 0 261360 GHz | 1,30 dém 28,70 &
2 1,000 MHz | 2.620 GHz -31,32 dém | B
E; 1.000 MHz B
3 S00.000 kHz -16.10 d&
E 100.000 kHz

.71 B |

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A522 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sper
Ref Level 20.00 diém  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIE I
56 chlf e _HPURIOUS JINE_ABS PABS 5 ghjfle _$PURIOUS LINE ABS
10 dBrr lﬂ[ 10 dBm
D H o dem
-10 dam 4 R 10 dB \L
#.1 i -20 d& |
L -3 de HI (1M
, — LT 1 T
" 17} A
40 dar 'WWIJ T I 40 d
el R ety (W RO WMM'—MW‘WWA“
-50 dBm -50 dem
-60 dam 60 d
Start 2.595 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
:_R‘"}BE,@_LJ_N_L'QQ up | Frequency |__Power Abs Atimit___| Range Lo Rangeup | REBW | Frequency |  poweraAbs | ALimit
2.545 GHz -34.76 dBm -8.76 dB 2,600 G 2620 GHz 2.6 19,49 deém -10.51 dB
=32.28 dbm B || 620 GH2 2,621 Gk 1,25 dém | -11.25 dB
2 -12.86 dBm -B.86de | 3
2 z S00.000 kHz -14.75 dBm -+.75 68 ||
2.570 GHz | Z590.GH 100.000 k2 571 g.13'dhm ~10.81 48
= - — -
L J\, _ - 1 L
E . MER . 2018 gz
Spectrum rum s
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PA SPURIGIE Gl 5 A
56 chlf e _HPURIOUS JINE_ABS [T, 56 dhjfe_$PURIOUS LINE ABS PA
10 dBrr 10 dBm
0 dB 7 BT e e Ty e G?.Qmww AR g ,‘mwmn\
-10 dBm - T i‘ N -jm B l
i Al L |
-30 dBm ¥ fm 4B ——
40 dan f it .40 dB
-50 dam 50 di
-60 dam -6 dB
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
\=1or
| Spurious Emissions Spurious Emissions
Rangetow | Rangeup | RBW | Frequency |__PoweraAbs |  Atimit Rangelow | Rangeup | REBW | Fraquency | powerAbs | Atimit
2.545 GHz | 2 1.000 MHz | 2.54824 GhHz -33.41 dBm -B.41 dB 2,600 GHZ 2,650 GHZ 2 61420 GHz 0,53 dem 50,47 OB
2 1.000 MHz | -31.28 dBm db | 2.620 GHz | z -30.30 dBm 30 de
2 1.000 MHz = dim 76 de || | 70 dB
2 S00.000 kHz -31.16 dBm -21.16 dB || ~15.35 dB
2 100.000 kHz 0,42 dRm -24.£8 R Zc.04 dB
1 ™) T
J [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A523 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



=amanas. FCC RF Test Report Report No. : FG8D2514-01B

LTE Band 38 /5MHz / 64QAM

Lowest Band Edge /1 RB 0 Highest Band Edge /1 RB max

Ref Level 20,00 dém  Offset 12.00 d8 Mode Auto Swaep Ref Lavel 30.00 dém  Offset 12.00 dg Mode Alto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPur @1 Ay
Limit Gheck | Spieiom
20 dhifz_fiPURIOUS LINE ABS 11 20 dbit INE: RS
f
1q=hm ™ 10 dt
Il
o dém “ 'L o de
-10 dr ﬁ |! -100 dEr
4 1 .20/d
-30 df - A H . -30 dBm—
. r [ : l\ T A 1 N N
40 dB A‘ 40 dBm
-50 dim 50 dBm
“60.dB ~60.dB
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions ;spuﬁcus Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | alimit | |__Rengelow | Rangeup | REW | | Powerabs | ALimit
| 45 G 2,564 GHz 1.000 MHz 2 -32.14 dBm -7.14 df ‘ G 0 GHz 108,000 kHz 10.51 d@
-29.42 dBm 16Hs 100,000 kHz | | dp |
-18:55 dBm | -18:05 dBm
-19.13 dém -30.80 diim
2.57035 GHz 20.02 dBm -31.06 dBm

Speetrum

Rof Level 30.00 dém  Offset 19,00 d8 Mode auto Sweep Rof Level 30.00 dém  Offset 19.00 48 Made Autn Sweep

SGL Count 100/100 SGL Count 109/100
(@1 AvgPwr @1 AvgPur

Linvit Gheck i P

20 dhipe_PURIOUS ABS ABS

18 dBm

od J ﬁ \

-10 dBm ; 1

Sh iDL | 20 dBm %

-30 dBir g -30.dBm L "oliE T

— M h \ ool

a0 b 40 dBm

-50 dRr -50 dBm

-60 dB -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions

Rangelow | Rangeup | | pPowerabs | Range Low | Fr |
2 2.564 G 3 74
1.000 MH.
100.000 k
100,000

Sporton International (Shenzhen) Inc. Page Number : A524 of A929
TEL : 86-755-8637-9589 Report Issued Date : Mar. 21, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-GM1915 Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 10MHz / 64QAM

Lowest Band Edge /1 RB O

Highest Band Edge / 1 RB max

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 dg Mode Auto Sweep

(@1 AvaPwr = - -
Lirnit Ghuck ek PABS
20 dhlfe_SPURIOUS LINE aps ke _beurious Line aps PARS
10 dBm 10.dBm {\
0 dem 0 4B J \
-10 dem 10 ey ﬂ
i 2 ‘ 1 T
f |
-30 g -30 des
ik — ..% [ = m yITRTTT] TR
|
40 deym 1 -0 d - 'l.df‘
-50 dBm -50 di
-50 dBm -60 By
e
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Ppowerabs | ALimit |
2.545 GHz 2.560 GHz 1,000 MHz 2,55601 GHz -34,70 dbm 2,610 GHz | 2.620 GHz 100,000 kHz 2.61542 GHz 15,65 dBm -10,34 dB |
2.560 GH2 2.565 GH2 1.000 MHz 2.56474 G -30.51 dBm 2:621 GHz 200.000 kHz 2.62001 GHz -21.39-dém -11.39 db |
2 2.569 GHz | 1,000 MHZ | -25,04 dBm 1,000 MHZ | 2.62128 -12.80 di
2 20! 2.569 -21.64 dBm | 1 d
2 100,000 kRz 2,57061 G 19,54 dBm 1,000 MHz

L J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe m &7 Spe ul
Ref Level 30.00 dém  Offset 19.00 dg Made Auto Sweep Ref Level 30.00 dém  Offset 10.00 d& Mode suta Sweep
SGL Count 100/100 SGL Count 180/100
e 2vgpur @1 hygpwr
Limit (heck ‘ SRR QHBER
20 dhifte _BPURIOUS LINE_ABS [ 20 dhipe _PURION INE _ABS
18 dBm 10 dam
0 dar Sy L oy | e !
-19 dBm . i | 10 dBm
s - | #n dam ‘
| Shue I‘ L | [
-30 dBir :""‘—l 7 ]ﬁ F‘m dBm ‘h e
—af) dB -40 dBm
-50 dBim -50 d@m
-60 dB <60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions | Spurious Emissions
\ Range Up | |  Powerabs | ALimit | | Rangelow |  Rangeup | Power Abs |
2.560 GHz ;i -0.85.dB | 2.620 GHz 3,66 dém
2.865 GHz -15.08da | 2621 GHz 91 dim |
2.569 GHz -18.52 B | GHz 30 dém |
2,570 GHz | -19.33.d8 | 2.630 GHz 7.52 clbm
2.580.GHz 6.05 db 2.645 GHz S dim

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A525 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




=amanas. FCC RF Test Report Report No. : FG8D2514-01B

LTE Band 38/ 15MHz / 64QAM

, trum
Ref Level 30,00 dem  Offset 12.00 0B Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwi @1 2vgPwi
Limit Fheck SPLIR IS GHNERARS
20 ablpe_fiPURIOUS FINE ABS 20 ablfie_PURIOUS LINE ABS
10.dBm |ﬂ1 1068
o dBm H% 0 dem
10 - -10 dim
| J] |
-20 dBm
| | L : |
=30 dar Ul
T ! | 1 ESRTHVIN . —
401 & H 4 40 dBm +
i Mgt i et g Wwww,
-50 dim -50 dBm
600 a8 -60 dem
Start 2,545 GHz 10005 pts Stop 2.585 GHz Start 2,605 GHz 10005 pts Stop 2.645 GHz
| Spurious Emissions Spurious Emissions
RongeLow |  Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency | Powerabs | Alimit |
2545 GHz 2,555 GHz | 1,000 MH: -34.56 dBm | I 2.6 z 2. 100.000 kHz | 2 18.85 dBm
2.555 GHz 585 GHz 1.000 MHz | -32.76 dBm 300.000 kHz | -23.32 dBm
2.565 G GHz 1,000 MHz 66 dBm | 1,000 MHz
2,569 GHz | 300.000 kiHz 16.65 dBm | 1.000 MHz
2.570 GHz 100.000 kHz 20.39 den 1.000 MHz e
m T i !
FAN 4 IS 4
; e o0 io2ne ; e oo ik
n
Rof Level 30.00 dém  Offset 19,00 d8 Mode auto Sweep Rof Level 30.00 dém  Offset 19.00 48 Made Autn Sweep
SGL Count 100/100 SGL Count 109/100
@1 Ayapwr @1 hvoPwr
Linvit Gheck SIS i
20 ahife_BPURIOUS LIne ABg P 20 dbike NE_ABS I
18 dBm 10 dgm
O | r.‘ frre o i | ﬂl“"-,,-... U Lt bt Y
-10 dBm + - -0 dem
: | |
SPLRLOL T I‘ | 50 dBm L T
-30 0B 0-dBm * =
vl L™
40 B 40 dBm
-50 dRr -50 dBm
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions ! Emissions
Rangelow |  Rangeup | | pPowerabs | ALimit | Rangelow |  Rangeup | RBW | Fr |  Powerabs | ALimit |
2 2.555 G : ~6.01 dB | f ] 2 141 dém |
-17.45 a8 | -31.31 dém |
ds | 62 dém |
8 d8 | ]
it 1,53 dam -28.47 dB
- —

Sporton International (Shenzhen) Inc.

Page Number : A526 of A929
TEL : 86-755-8637-9589 Report Issued Date : Mar. 21, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-GM1915 Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 38/ 20MHz / 64QAM

Lowest Band Edge /1 RB 0

Highest Band Edge / 1 RB max

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 dg Mode Auto Sweep

(@1 AvaPwr - — = - -
Lirnit Ghuck ek
20 dhlfe_SPURIOUS LINE aps : GPURIOUS LINE ARS
10 dBm |‘| 10.dBm
0 dem J‘. 0 4B
-10 dem T | LL 10 ey
e |
A e .20 dB
SPLRIGL
E T E
-30 d8m -30 dBm
" . r
~40 dir T ¥ 04
“I "J Mot e i b e Primpimenerm ™
-50 dBm -50 dem
-50 dBm -60 By
e
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Ppowerabs | ALimit |
2.545 GHz 2.550 GHz 1,000 MHz 2,54786 G -35,20 dbm 10.20 de | 2.600 GHz | 2.620 GHz 100.000 kHz 2.61654 GHz 15,04 dBm -10,56 dB |
2.550 GH2 2.565 GH2 1.000 MHz 2.56497 74 dBm -19.74 d8 | 2,621 GH2 500.000 kHz -23.45 dém -13.45 dB |
2 2.569 GHz | 1,000 MHz | -25,25 dBm | ~15,25 dB 2.
2 50, % dBm de | 2,
2 100,000 kHz 18,89 dBn -11.11 dB |j 2 1,000 MHz 3
—
1 ] [ I ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe m &7 Spe ul
Rof Level 30.00 dém  Offset 19.00 d8 Made Auto Sweep Ref Lavel 30.00 dém  Offset 19.00 d& Made Auto Swesp
SGL Count 100/100 SGL Count 109/100
e 2vgpur @1 hygpwr
Limit (heck SRR QHBER
20 dhifte _BPURIOUS LINE_ABS [ 20 dbifte _SPURIO INE_ABS
18 dBm 10 dBm
o dar 0
f e L E T P 4 R T i WL ..'-l
-10 dBm : | ‘l -1 dBm [
B ! \ 40 dam i I
~30 dBir } -B0-dBm 4
] 1 T
40 dB -40 dBm
-50 dBir -50 dem
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions | Spurious Emissions
\ Range Up | |  Powerabs | | Rangelow |  Rangeup | RAW | Fr |  Powerabs | ALimit |
2.550 Griz -33.21 dam 620 GHzZ 100,000 FrHz 2 0,18 dm
2.565 GHz &4 dam | 2.621 GHz
2.569 GHz 256899 G 2.625 GHz 8 db |
2,570 GHz | 2.56984 GHz 2.640 GHz | -16.17 dB |
2,590 GHz 2. 2.845 GHz ; 36 B
- v — - ™ — .

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A527 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG8D2514-01B

LTE Band 41 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum # FZF|| Spec +
Ref Level 30.00 dém  Offset 15.00 48 Mode Auta Sweep Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep
SGL Courit 500/500 SGL Count 500/500
@1 AvgPar (@1 AvgPwr
Limit heck [ _SPURK
50 dllfye _BPURIOUS }LINE_ABS P 2 ghife INE_ABS
10 dem 10 dem
0 dBr 0GBy
-10 dBmy
10 dam g _|
] A J 4 -20 dBrm T
E -30 dBm—
-30 déim m TP LT T ik
T ALY fy
40 dem: I
-50 dBry
-50 dam
-60 dBrm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz BO04 pts Stop 2.501 GHz || [Spurious Emissions
[Spurinus Emissions RangeLow | Rangeup | RBW | Power Abs | ALimit
| | 2,085 GHz 2,680 GHz 22,10:d8m | ~7.90 dB.
2 -14.81 dBm
2
50.000 kHz | )
100,000 Hz 2,

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Reflevel 30.00 dém  Offset 15.00 48

SGL Count 100/100

Mode Auto Sweep

@1 Avapwr

heck
pPURIOUS

Limit ¢

20 dhlfte

10 dBm

Start 2.475 GHz BOOS

|Spurious Emissions
Range Low

4 o
Ref Level 30.00 dém  Offset 12,00 dB Mode Auto Sweesp
SGL Count 1000/1000
OHMERARS _ ABS
PURIOUS LINE ABS PARS
\
|
| \ ]
| 20 dim i
\ L
‘ -30 dBm:
\ ]
40 dBm
-50 By
-60 dBrm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Stop 2.501 GHz | ||spurious Emissions
Rangelow | RangeUp | Frequency | PowerAbs | ALImit |
2,685 GHz 2500 G 2 B.52 dBm |
2.6 Gl -25,74 dBm
2 G 4
2
2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-GM1915

Page Number : A528 of A929
Report Issued Date : Mar. 21, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




=amanas. FCC RF Test Report Report No. : FG8D2514-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Sp

um # || Spe *

Reflevel 30.00 dém Offset 15.00 48 Mode Auta Sweep Ref Level 30.00 dém  Offset 12,00 dB Mode Auto Sweep

SGL Count 500/500 SGL Count 500,500

(@1 AvgPur (@1 AvgPwr
Limit fheck 3 e ClH ek

51 dlne PPURIOUS JINE_ABS

INE_ABS

0 dim

-10 dBmy

-20 dBrm

-30 dBm
ﬁ o T

-50 dBrfy

watkidli

-60 dBrm

Start 2.685 GHz 10005 pts Stap 2.715 GHz
Spurious Emissions

RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
RBW | Frequency | PowerAbs |  Atimit | 2,685 GHz 2,500 GHz 100,000 khHz 2 be 21,61 dBm | :
1,000 MHz | 2 31 -6.14 dB | 2.690 Gf 01 dBm
100 Mz |
50.000 kHz |
100.000 kiHz

BO04 pts Stop 2.501 GHz

: 544 di
-20.38 dém -7.38 dB
21.72 dBm | -8.28 dB

2.496 GHz
2 501 5Hz

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o

Sp um *
Ref Level 30.00 dém  Offset 15.00 4@ Mode Auta Sweep Ref Level 30.00 dem  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 500/500
(@1 AvgPur [@1 AvgPwr

Limit ¢heck PARS _SPURIGMIE CL i S_ S
51 dllne _FPURIOUS i 27 dhfje—_BPURIOUS LINE ABS PABS
10 dBm 10 dam

"“"!-1

|

| \

: \
Y | —

S
| T
40 dBm
-50 dBrm
-60 dBrm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz BO04 pts Stop 2.501 GHz (GpuriDUS issions
| Spurious Emissions | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
Range Low Range L Power Abs 2 .6B5 GHz 5 2. 6868 -2

B4 dBm | 22.16 dB.
]

dBm |

i B
-31.05 dBm
g.71 dém |
Sporton International (Shenzhen) Inc. Page Number : A529 of A929
TEL : 86-755-8637-9589 Report Issued Date : Mar. 21, 2018
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-GM1915 Report Template No.: BU5-FGLTE Version 2.0



